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Client reference no.: Order date:

&P T ZAEHRRH AR A E]

amﬁr NINGBO SANYOU ENVIRONMENTAL PROTECTING TECHNOLOGY CO.,LTD

FE i AR AU IBC Mfifghs it Rt it

Test item: Heavy Duty Single IBC Spill Pallet with Grating

FEmis: UPQUARK-1504,UPQUARK-1505

Identification | Type no.:

TR A A &I

Order content. Compression Test

TR HE br -

Test specification: HRHE 2 PR R

Test according to client's specification

FE AU H #A: 29.Dec, 2020
Date of sample receipt:
WA R RS 244288789-10
Test sample no:
EE NN ETR 29.Dec, 2020 - 30.Dec,
Testing period: 2020
TR e TUV Rheinland (Shanghai)
Place of testing: Co., Lid
WAL =: TUV Rheinland (Shanghai)
Testing laboratory: Co., Ltd
MR R e
/
Test result*: &t / pass
RN BN .
tested by: ; Lo A authorized by: ; Saan . (uan_
H #: R Ah H#A:
Date: 05.Jan, 2021 Issue date: 05.Jan, 2021
BRAE / Position: R 1 PR AR BRAE / Position: Rl LREEHE
He/
Other:
N [fEY =T 9T AR E B A
Condition of the test item at delivery: Test item complete and undamaged
* SRR P(ass) =it ik Ml F(ail) =it 1Rt 5 N/A = A5 il NIT = iR
* Legend: P(ass) = passed a.m. test specification(s) F(ail) = failed a.m. test specification(s) N/A = not applicable N/T = not tested

B RIR & _ ERAEAE R . REEATHT, FIABRESFEHRBIHF. BIERESFFEAARAFE.
This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be
vos duplicated in extracts. This test report does not entitle to carry any test mark.

TUV Rheinland (Shanghai) Co., Ltd. No.177, 178, Lane 777 West Guangzhong Road, Jing'an District,Shanghai, China
Mail: service@de.tuv.com - Web: www.tuv.com
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Remarks

1| FEFiEE BRI IR A P A B0 o ORI AN S0 = AR HERE P EAT 1 I . SRR AT S M RhrME P L B R . T
H5 8 AR 2R A2 RS O P Aok MK 8 % P T i
DR SL 56 A7 B A RN B AN B A E PRS2, IF AT RS Z SRRt

The equipment used during the specified testing period was calibrated according to our test laboratory
calibration program. The equipment fulfils the requirements included in the relevant standards. The traceability
of the test equipment used is ensured by compliance with the regulations of our management system.
Detailed information regarding test conditions, equipment and measurement uncertainty is available in the test
laboratory and could be provided on request.

2 |KIEEFRLE, ANEFR TS . TUV KRE AR UE H GRG0 e L i B B R EORE R T A . it
RIGTE A TR AR 7 & H. TUV 2R B4 AT ARYE 25 7 ZOR B R A, DARIA B T 24 A R . SRR
iR IE BRI G, T RSO SR B Ik 25 2%

As contractually agreed, this document has been signed digitally only. TUV Rheinland has not verified and
unable to verify which legal or other pertaining requirements are applicable for this document. Such verification
is within the responsibility of the user of this document. Upon request by its client, TUV Rheinland can confirm
the validity of the digital signature by a separate document. Such request shall be addressed to our Sales
department. An environmental fee for such additional service will be charged.

3 RIS A AR A, AR T AR RN K PN BA A -
MR (RIRZD B ZRMZE, KRR B0Re s a2k kP 31 i

Test clauses with remark of * are subcontracted to qualified subcontractors and descripted under the respective
test clause in the report.
Deviations of testing specification(s) or customer requirements are listed in specific test clause in the report.
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Product description
1 | =amiEE =AY IBC Witg Pt Rt
Product details Heavy Duty Single IBC Spill Pallet with Grating
2 (R~FIEE 7 H x 95 W x i D (UP-1504): 720 x 1560 x 1565 mm, E & Weight: 90 kg
Dimensions / Weight
3 | BEER /
Operating elements
4 |HE& K /
Equipment / Accessories
5 |fEAME B Hx % W x 7 D (UP -1505): 885 x 1355 x 1360 mm, & & Weight: 68.6 kg
Used materials
6 |HE PRALRE S S HEAN(S S Test sample(s), as well sample information,
Other description, product details and intended usage was provided by customer.
7 Wlﬂiﬁ#ﬂﬂlﬁﬁ&: _ % J1231% Sending by customer O 4 [ 35 14 45 [41 4 #8527 A Sampling by
Test sample obtaining: TUV Rheinland Group O £ others:

Top view (i #1 E) - uP-1504 Top view (fif#iL &) - UP-1505




st - o A TUVRheinland®

Test Report - Products

iR S 4%%=: CN20IFMP 001 54 70 3k 4 7T
Test report no.: rageAord
%K R - TR MEBLR - % &R

Clause Requirements - Tests Measuring results - Remarks Result
BPEKR

Clients specification

/ PUEB R i

Compression Test: Passed

PRI, FI220NTE ELE A FUNE, DMRIERE S ERES | R 1 fRE 2
JEAR 5E AR fih . LASmm/minf)id B hn#sr, ERIAHUE | #45 5000kgf i, 4R I
TR ASTE . ROV HAh 43R, =08 215000 kof, PASE | BMIAEK. R840,

B Nk,

AR 19 77, B B fif J95000kgfity, o & B W B AR
T\ REGE -

Inhouse method, pre-load with 220 N vertical force for
assuring the complete contact between the sample upper
surface and the pressing board. Increasing the load with crack and other damage was
speed of 3mm/min. until any obvious deformation, crack found when the loading is
and other damage is found, or achieving at 5000 kgf, 5000 kgf

whichever is first. '

Record the failure force, or no obvious deformation, crack
and other damage was found when the loading is 5000
kgf.

Both sample 1 and sample 2:
No any obvious deformation,

***j;&%; éli:l: ;E***

*** End of test report ***
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